
Performance Evaluation and Modification of Zero Liquid Discharge Plant in Pharmaceutical Industry 
 

Section A-Research paper 

  

Eur. Chem. Bull. 2023, 12(Special Issue 9), 2114-2132                         2114 

ISSN 2063-5346 PERFORMANCE EVALUATION AND 

MODIFICATION OF ZERO LIQUID 

DISCHARGE PLANT IN PHARMACEUTICAL 

INDUSTRY 

 

Belete Yilma1Ballekallu Chinna Eranna2 

 

Article History: Received: 02.07.2023     Revised: 15.07.2023               Accepted:  23.07.2023 

Abstract 

Rapid industrialization is adversely impacting the environment globally. Pollution by 

inappropriate management of industrial wastewater is one of the major environmental 

problems in India as well as in developing countries, especially with growing small scale 
[...]
regulations, it is mandatory to establish 

ZLD plant, and treated water should be 

recycled within the premises. A ZLD-

system can produce a clean stream from 

industrial wastewater suitable for reuse in 

the plant and a concentrate stream that can 

be disposed, or further reduced to a solid. 

The systems available of treating industrial 

effluent are based on Physico-chemical 

and biological principles. The operation of 

effluent treatment plants requires technical 

skill and regular attention so to achieve 

compliance to standards.  Standards for 

compliance have been notified under the 

Environment Protection Act, 1986. The 

notified standards permit industries to 

discharge the effluents only after 

compliance. However, statutory authorities 

are insisting industries to reduce water 

consumption and also take measures to 

not-to-discharge effluents. But, it has been 

observed that industries are not able to 

meet all time compliance standards 

And as a result, rivers like Ganga and its 

tributaries is carrying high pollution load 

and it is the dilution available in river 

water which helps in minimizing pollution 

load. Hence Effluent Treatment Plants are 

used by industries to purify water by 

removing the pollutants from it for 

environmental protection.  

The present study is related to wastewater 

treatment technologies for achieving zero 

liquid discharge concepts in industries for 

recycling the treated wastewater, technical 

need for ZLD and also a case study in a 

zero-discharge plant installed in a 

pharmaceutical industry for treatment of 

wastewater.  The following studies have 

been carried to improve the performance 

of Zero Liquid Discharge System.  

1. Wastewater treatment by Stripper 

Column and its performance in 

removing organics from 

wastewater. 

2. Adding additional stripper in series 

to improve the performance for the 

removal of organics and moisture 

content from wastewater  

3. Pilot plant studies with Tubular 

Filter Membrane for the removal of 

suspended solids from bio treated 

water for improving the 

performance of Reverse Osmosis 

System.  

Zero Liquid Discharge (ZLD): 

Zero Liquid discharge refers to installation 

of facilities and system which will enable 

industrial effluent for absolute recycling of 

permeate and converting solute (dissolved 

organic and in-organic compounds/salts) 

into residue in the solid form by adopting 

method of concentration and thermal 

evaporation. 

After having recognition of problems that 

many industrial sectors are not able to 

achieve standards, and this ultimately 

necessitates to work towards Zero Liquid / 

effluent discharge standard. 

Also, day by day the impact of water 

pollution has increased and also the 

ground water resources are gradually being 

depleted. In the present situation, it is 

required to recycle/reuse the wastewater 

generated from industrial outlets after 

suitable treatment. Environmental 

Authorities are also being directed to 

establish “Zero Liquid Discharge (ZLD) 

plants” in all industrial sectors.   

ZLD will be recognized and certified 

based on two broad parameters that is, 

water consumption versus waste water re-

used or recycled (permeate) and 

corresponding solids recovered (percent 

total dissolved / suspended solids in 

effluents). 

Technical needs for ZLD – The 

guidelines 

Implementation of Zero Liquid Discharge 

system will be applicable to zero-down 



Performance Evaluation and Modification of Zero Liquid Discharge Plant in Pharmaceutical Industry 
 

Section A-Research paper 

  

Eur. Chem. Bull. 2023, 12(Special Issue 9), 2114-2132                         2117 

organic load, recover metals and other 

constituents.  

Direct installation of ZLD facilities may 

have technical constraints to operate 

specialized system. 

Pre-requisite for ZLD accomplishment 

would need physical and chemical 

treatment and followed by biological 

system to remove organic load. The treated 

effluents can be then subjected for 

concentration and evaporation. The 

concentration process as applicable can be 

adopted at appropriate stage. The 

concentration method quite often involves 

the adoption of  

Reverse  Osmosis (RO) and Nano 

Filtration (NF) methods. The evaporation 

methods involve incineration/ drying / 

evaporation of effluent in multi effect 

evaporators (MEE). In the process of 

achieving ZLD in pharmaceutical 

industries, solids recovered will have to be 

stored and disposed to Hazardous waste 

disposal sites.  

Cost-wise, achieving ZLD will be costly 

proposition but, now becoming necessity 

because rivers need to be rejuvenated. A 

typical cost indicates that a CETP treating 

1 MLD of waste water with conventional 

physicochemical and biological treatment 

is around Rs. 3.0 to 4.0 Crores with 

operation and maintenance cost of Rs. 

300-350 per cubic meter (M3), Whereas, 

cost of combination of conventional ETP 

with ZLD facilities costs around Rs. 12.0 

to 15.0 Crores per MLD. Now, the ZLD 

adoption is becoming essential rather than 

imposition. 

Application of ZLD in Industries 

The significant industrial sectors like 

Sugar, Distilleries, Pharmaceutical, 

Tanneries, Pulp & Paper, Textile, Dyeing, 

and Dairy would need special emphasis for 

enforcement of ZLD. It is important to 

mention that in the name of ZLD, no 

forceful injection into ground water table 

is to be tried nor utilizing effluents / 

permeate for irrigation / or horticulture. 

ZLD would strictly means recycling 

treated effluent back for re-use in 

industrial / or domestic purpose but, 

exclude use / disposed in ambient 

environment. ZLD is applicable to 

industries having high BOD and COD 

load, color bearing effluents, having 

metals, pesticides and other toxic / 

hazardous constituents.  

1. The industries having high organic 

load and other refractory nature of 

pollutants will be requiring 

adopting ZLD system. 

2. ZLD refers to a system which 

would enable and industry to 

recover clean water using back into 

industrial processes or domestic 

use and not subjecting to be 

disposed in ambient environment 

including use in industrial 

premises. 

3. Industries will have options to 

select technical system facilitating 

to achieve ZLD. 

 Technical Route for Achieving ZLD 

ZLD can be achieved by adopting 

conventional primary, secondary and 

tertiary effluent treatment and polishing by 

filtration and using clean water back into 

process / or domestic use. In some case, 

Reverse Osmosis, Micro/Nano Filtration 

and concentrating with Multiple Effect 

Evaporators (MEE) can be employed. It 

has been quite often debated that 

employing ZLD route is energy intensive 

and having exorbitant cost / financial 

burden. But, it cannot be denied that in the 

present circumstances when ground water 

table is getting depleted and there is 

diminishing flow in rivers, permitting 

industries to discharge even treated 

effluents, does not seems to be 

environmentally acceptable proposition. 

However, industries will be at their 

technical wisdom and expertise to search 

for better ZLD achieving practice but with 

a caution that there will stern actions if, on 

the name of ZLD, un-acceptable practices 

are adopted. In some cases, if any industry 



Performance Evaluation and Modification of Zero Liquid Discharge Plant in Pharmaceutical Industry 
 

Section A-Research paper 

  

Eur. Chem. Bull. 2023, 12(Special Issue 9), 2114-2132                         2118 

feels that a given process needs 

modification, stopped  

or substituted, they can do so but, in longer 

run, treated effluents cannot be disposed. It 

is also to be understood that in absence of 

ZLD, industry has to meet compliance 

with standards and the results through on-

line effluent monitoring devices will be 

available with regulatory authorities and 

also in public domain. 

Zero Liquid Discharge System for 

Pharmaceuticals 

In this sector most of the industries are 

operating based on partial ZLD system and 

partially treating effluent in the 

conventional way. In most of the cases 

domestic effluent is treated separately or 

mixed with either low or high TDS 

effluent. The mixed salt recovery and no 

takers of salt generated is one of the 

problems of the industry since there is no 

reuse of same by the industry. In 

pharmaceuticals the reuse of by products 

are not encouraged much since it is 

following very high-quality standards for 

each raw materials. The effluent is 

generally segregated based on the strength 

of the pollutants in the early stages itself. 

 Low TDS Effluent treatment system 

Common collection tanks, Neutralization 

tanks, tubular settler, Aeration followed by 

clarifier, tertiary chemical treatment to 

reduce TDS followed by Pressure sand 

filter, Activated Carbon filter and filter 

press for dewatering of sludge generated 

from clarifloculation are the major 

components. The secondary treated 

effluent is being treated through Disk 

membrane type R.O. The R.O. permeate is 

utilized as cooling tower makeup water 

and R.O. reject is treated through Multi 

effect evaporator. In case of high COD and 

TDS in RO permeate the same is treated 

through Spiral type RO, to meet the 

requirement of cooling tower. 

 High TDS Effluent treatment system 

The treatment of High TDS effluent 

consists of Common Collection tanks, 

Settling tank followed by filter press, 

stripper to remove VOC, Multi Effect 

Evaporator (forced circulation) and a 

Agitator Thin Film Drier (ATFD). The 

MEE condensate is being taken along with 

Low TDS effluent for further treatment. 

MEE concentrate is being dried through 

ATFD and salt is collected and stored in 

Hazardous storage yard and the same 

being sent to TSDF or stored in the 

industry for safe disposal. 

MATERIALS AND METHODS 

A case study was conducted in Hetero 

Drugs Limited which is an API (Active 

Pharmaceutical Ingredients) 

manufacturing industry located at 

Bonthapally village, Gummadidala 

Mandal Sangareddy District.  

The objective of the study is to improve 

the performance of ZLD. For this the 

following studies are carried out in ZLD 

System. 

1. Wastewater characterization, 

Segregation and treatment of 

wastewater by Zero Liquid 

Discharge system (Stripper, MEE, 

ATFD, Bio ETP and Reverse 

Osmosis system). 

2. Studies with respect to additional 

stripper in series which is added to 

the existing stripper to improve the 

performance for the removal of 

organics   

3. Studies & Trails with respect to 

Tubular Filter Membrane for the 

removal of suspended solids from 

bio treated water for improving the 

performance of Reverse Osmosis 

System.  

Materials and Methodology for 

Wastewater Management: 

Wastewater samples are collected and 

analyzed the samples for TDS and COD as 

per Standard Testing Procedure.  

a. The chemicals used for analysis of 

effluents are sulphuric acid (98%), 

Ferrion Indicator, Silver sulfate, 

K2Cr2O7 (0.25 N), Ferrous 



Performance Evaluation and Modification of Zero Liquid Discharge Plant in Pharmaceutical Industry 
 

Section A-Research paper 

  

Eur. Chem. Bull. 2023, 12(Special Issue 9), 2114-2132                         2119 

Ammonium Sulfate (0.1 N), 

Mercuric Sulfate, pH Buffers and 

whatmann filter papers. 

b. Alum was used for primary 

treatment of effluent.  

c. Defoamer in Bio ETP for foaming 

control in Aeration tanks  

Analytical Instruments in the ETP 

laboratory are: 

1. Hot air oven &. Muffle furnace are 

used for determination of TDS 

(mg/l),  

2. COD digesters are used for 

measuring COD of effluents 

(mg/l),  

3. KF Titrator was used for 

calculating Moisture Content (%) 

4. pH meter, Analytical balance are 

the analytical instruments used for 

effluents pH and weighing of 

chemicals required for analysis of 

effluents. 

5. Desiccator 

Determination of pH 

 pH meter is used for determination of  pH 

of effluents.  

 Determination of COD: 

 Reflux procedure is used for 

determination of COD 

Procedure for COD: 

1. Taken 10 ml of sample in a 250 ml 

refluxing flask. 

2. Added approximately 400 mg (a 

pinch) of Mercuric Sulphate and 

Silver Sulphate (40 mg). 

3. Added 10 ml of Potassium 

Dichromate by pipette and 30 ml of 

concentrated Sulphuric acid by 

measuring cylinder.  Acid added in 

controlled manner with regular 

mixing of the sample. 

4. Connected the reflux flask through 

the condenser and reflux done for a 

period of 2 hours at 1500C. 

5. Added 80 ml of distilled water 

through condenser cool it to room 

temperature and titration carried 

with standard Ferrous Ammonium 

Sulphate solution using 4 drops of 

ferroin indicator. 

6. End point observed from blue 

green to brick red, even though 

blue green may reappear within 

minutes.  Titer value is V1 ml. 

7. Performed the same procedure with 

distilled water 20 ml Titer value be 

V2 ml. 

Calculated COD (mg/l) =   (V2-

V1) x NFAS x 8000 

 Volume of Sample (ml) 

. Determination of TDS: 

1. Checked the sample label to ensure 

collect 250 ml of sample to a clean 

plastic/glass sampler, label and 

deliver it to the laboratory. 

2. Transferred the sample to a clean 

and pre-weighed evaporating dish 

and evaporate to dryness in a oven 

at 180± 2 0C. 

3. Dish cooled in a desiccator to 

ambient temperature and 

reweighed.  

4. Calculated TDS in mg/l ; 

TDS mg/l = (Final Wt. of dish-Initial Wt. 

of dish) x 1000 x 1000        

    Volume of the 

sample taken 

Effluents Treatment Scenario:  

Effluents generated in the plant activities 

are being segregated based on TDS and 

COD. It is observed that effluents 

generated from process are High TDS 

effluents (TDS>5000 mg/l and 

COD>15000 mg/l).  

Wastewater generated from utilities such 

as CT bleed off; boiler blow down and 

wastewater generated from domestic 

activities are Low TDS effluents. 

Samples are collected on daily basis for 

wastewater characterization and the results 



Performance Evaluation and Modification of Zero Liquid Discharge Plant in Pharmaceutical Industry 
 

Section A-Research paper 

  

Eur. Chem. Bull. 2023, 12(Special Issue 9), 2114-2132                         2120 

of analysis of treatment system are 

presented in Results and Discussion. 

ZLD system comprises of Stripper 

followed by MEE, ATFD, Bio ETP and 

Reverse Osmosis System. 

a) After neutralization, the high TDS 

effluents are fed to Stripper 

Column for removal of low boiling 

organics from wastewater.  Stripper 

top distillate (mixed solvents) 

generated is being disposed to 

authorized agencies. 

b) Stripper bottom is fed to 5 effect 

Multiple Effect Evaporation (MEE) 

followed by Agitated Thin Film 

Drier (ATFD). 

c) The condensate (distillate) 

generated during evaporation of 

high TDS effluents are treated in 

Bio ETP (Two Stage Aeration) 

along with low TDS effluents 

which are generated from utilities 

and domestic activities  

d) The left-over concentration from 

MEE is fed to ATFD to get dry 

salts   

e) Bio treated effluent is further 

processed in Reverse Osmosis 

System (3 Stage Module System).  

f) The Permeate generated from RO 

system is reused as makeup water 

in utilities and the RO rejects are 

treated in MEE along with High 

TDS effluents.   

g) Dry Salts generated from ATFD 

are being disposed to TSDF  

Facilities for High TDS wastewater 

Management: 

1) Stripper followed by MEE (5 

effects) of capacity: 200 KL 

2) ATFD of capacity 15 TPD 

 

Figure 1: Stripper Column: 

  



Performance Evaluation and Modification of Zero Liquid Discharge Plant in Pharmaceutical Industry 
 

Section A-Research paper 

  

Eur. Chem. Bull. 2023, 12(Special Issue 9), 2114-2132                         2121 